AMERISci

-

AmeriSci New York

117 EAST 30TH ST.

NEW YORK, NY 10016

TEL: (212) 679-8600 » FAX: (212) 679-3114

PLM Bulk Asbestos Report

Ambient Environmental, Inc.
Attn: Joella Viscusi
12 Colvin Avenue

Albany, NY 12206

Date Received 01/08/14 AmeriSci Job# 214011483
Date Examined 01/08/14 P.O.#
ELAP # 11480 Page 1 of 1

RE: 140107AA; SUNY Potsdam; 44 Pierreponte Ave., Potsdam,
NY ; Timmerman ; Room 132

Client No. / HGA Lab No. Asbestos Present Total % Asbestos
01 214011483-01 No NAD
0101 Location: Roof Drain Insulation / Room 132, Center (by NYS ELAP 198.1)
by Ella Babayeva
on 01/08/14
Analyst Description: Grey/White, Heterogeneous, Fibrous, Bulk Material
Asbestos Types:
Other Material: Cellulose 5 %, Fibrous glass 45 %, Non-fibrous 50 %
02 214011483-02 No NAD
0101 Location: Roof Drain Insulation / Room 132, Center (by NYS ELAP 198.1)
by Ella Babayeva
on 01/08/14
Analyst Description: Grey/White, Heterogeneous, Fibrous, Bulk Material
Asbestos Types:
Other Material: Cellulose 10 %, Fibrous glass 45 %, Non-fibrous 45 %
03 214011483-03 No NAD
0101 Location: Roof Drain Insulation / Room 132, Center {by NYS ELAP 198.1)

by Ella Babayeva
on 01/08/14

Analyst Description: Grey, Homogeneous, Fibrous, Bulk Material

Asbestos Types:
Other Material: Fibrous glass 55 %, Non-fi

brous 45 %

Reporting Notes:
Analyzed by: Ella Babayeva
*NAD/NSD =no asbestos detectéd; :
CFR 763 (NVLAP Lab Code 200546-0), ELAP PLM M

’ PSEnot analyzed/positive stop; PLM Bulk Asbestos Analysis by EPA 600/M4-82-020 per 40

d 198.1 for NY friable samples, which includes the identification and quantitation of

vermiculite or 188.6 for NOB samples or EPA 400 pt ct by EPA 600/M4-82-020 (NY ELAP Lab ID11480); Note:PLM is not consistently reliable in
detecting asbestos in floor coverings and similar non-friable organically bound materials. NAD or Trace results by PLM are inconclusive, TEM is
currently the only method that can be used to determine if this material can be considered or treated as non asbestos-containing in NY State (also see
EPA Advisory for floor tile, FR 59,146,38970,8/1/94) National Institute of Standards and Technology Accreditation requirements mandate that this repori
must not be reproduced except in full without the approval of the lab.This PLM report relates ONLY to the items tested. AIHA Lab # 102843, RI

Cert#AAL-084, CT Cert#PH-0188, Mass Cert#AADDOOS4.

Reviewed By:

END OF REPORT,




suopeso jepele ]

isjuswioy) 1Zg suopeao sjdwes] :sBumelqg 'ie W0 AUS-JUS|QUB Y BYNEE] (0] SHNSIY'OC 11aBeuepy yoeloid By ‘62
4 yoieg ge o J A m
A #2009 il W - \\.\ it
e BT DIFE/ .m&\\\}v&\& —H"TZ] Aa pezhieuy <ot AT =777 FFO=] §
owyl'gz | eeq Lz eweN Qe ‘92 ew|L 9z | ded vz = Agpembradier | ewiizz | eeaiz | :Ae’peysinbuiiy oz
NOLLYINHOANI 8V ' AQOLSND 30 NIVHO
OO ;
D | I | THTETTW | x| [ATE ROy w9 oo
i ) g : 0,
D[ 2 il ¥ X ™ _ R o]
g | mvey
o 3 S i 37 o I IV ; W[ 10 | 0I0
Lmu_...__._z JequnN
(% ® 2dA}) (as a9 (/N) d Qi sdwes 18quInN Basy a|dweg
weon | (va'ds'47) | uompuod | Kngend FeyomaTes [ gEM | B LS N8 | snosusBowoy | Aojeioge
sojseqsy L | Anweno gl L ‘91 uoneso eldwes ‘gL | (eueiep jo edAL 'yl [eusie pajdwes ‘gl Zl g ‘01
STVRIILVIA 40 3dAL NOILYD01 3T1dNVYS MIng
. eapele Q0 o
W31 0} eNURUOS ‘S {Td HON eapeBen Jo5 ] g u ((00& (VAT 2 s _\~\ Aegs o MHZL D |
{eueley snoeusBowoH Ag eASOd ¥5|d o) ezAlBuUY X - MH 8¥ 0 ¥H v7 X
{p1o1d) ‘®uUBWIWOY ‘6 ‘seely m_.:_nEnw ‘B :aweN Bujpyng "2 :1v1 ejdwesg g

~|- w un\_opuoo__oo ‘S

s>

JPruoD JuUAlD 'qz

LA

10}08dsu) ‘p

odLo\0n ({0 b

uequINN yse] “eg

(ﬁ%ﬁ.ﬂ@tﬁ.& e

1888.ppY 100[01d B

/l\‘ﬂv%r*h& La\a\ Juald

:awep 19efoid Z

WYO4

AQOLsSn 40 NIVHD

ANV VLVA ITdINVS MTNY

jo

abed

E8FVITOVTIC

NOLLVINHOLNI 1D3roxd

qS0Had Vs ¥
A9M PY1) SIN/SAN

24

050-28+-81G :Xd | $0.L0-ZB¥-81G ‘Hd
90ZZ 1 AN ‘Aueqjy ‘aay uaj0d Z1

suopnjog asuatag Buipping snsusyeidwos

'0U| ‘[BJUSLULIOIAUT JuBIGUY




